(ReESE)

RD DISC MOWER
RANGE

Operating and
Maintenance
Instructions



AAWARNING

THE OPERATION AND ADJUSTMENT OF THE REESE OR AITCHISON
MACHINE REQUIRES A COMPLETE KNOWLEDGE OF THE CONTENTS OF
TO AVOID PERSONAL
PERSONNEL ARE THOROUGHLY CONVERSANT WITH ALL DETAILS
BEFORE COMMENCEMENT OF OPERATION OR MAINTENANCE.

THIS HANDBOOK.

INJURY PLEASE ENSURE

WARRANTY

COMPLETE AND RETURN WARRANTY REGISTRATION TO ENSURE VALIDATION

IN THE USA RETURN TO: REESE AGRI-USA, PO BOX 202 BRAYNER MO 64624
IN AUSTRALIA AND NZ RETURN TO: REESE ENGINEERING LTD, PO BOX 5056, PALMERSTON
NORTH, NEW ZEALAND

REESE warrants that the Machine delivered
shall conform to the specifications set out in
this Handbook.

REESE make no warranty or saleability or
fitness of a particular use, nor is there any
other express or implied warranty.

Subject to such other conditions, warranties,
and/or undertakings which may apply from
time to time under any applicable law,
REESE warrants with respect to each new
REESE or Aitchison Machine sold by its
accredited agents, that for a period of twelve
months from the date of original retail sale,
REESE will repair or replace free of charge
any part found to be defective in factory
materials or

workmanship under normal use and operation
provided that;

1. The Machine

has been properly assembled and adjusted
has been properly used and operated
within the capacity and operating
limitations specified by the manufacturer
thereof, and

has been properly maintained and cared
for.

IS

T

b

The Warranty applies to a direct purchase
from an authorized REESE or Aitchison
dealer. If any defect or fault shall arise
such purchaser must return the defective
work or Machine to an authorised REESE

TP

e

or Aitchison Dealer within ten working
days of such defect or fault arising.

In the event of the purchaser attempting
to repair or replace the work or product
without prior written consent of an
authorised REESE or Aitchison
Distributor this guarantee shall become
void. REESE may replace or repair any
damaged product or work at its discretion.

In respect of such Machine this warranty
does not apply to:

misuse or carelessness in handling
noncompliance of REESE’s operating and
maintenance instructions.

unauthorised repairs or alterations.
consequential damage resulting from
misuse or initial faults.

parts subjected to wear or damage as a
result of normal operation ie

- cutting blades

- blade pivot bolts

- tines

- tyres

- belts

- Hydraulic components

Any disputes in relation to this contract or
product shall be governed by New Zealand
law and shall be determined in New
Zealand courts.



CONTENTS

Introduction
Technical Specifications
Assembly
Prior To Initial Use
Checking Drive Shaft Length
Grease
Oil
Belt Tension

Routine Servicing
Running In New Belts
Beginning Of Season
Daily
Weekly
End Of Season

Changing Blades

Changing Belts

Operation
Hitching To The Tractor
Transport
Cutting
Adjusting The Breakaway
Parking

Trouble Shooting
Cutter Bar And Gearbox
Mower Parts List
Parts List, 6 Disc
Parts List, 7 Disc
Parts List, 8 Disc

O b~ WwWW

O 00

11
12
13
16
19



INTRODUCTION

The Reese RD disc mowers have been designed and built by Reese Agri to meet demanding
mowing conditions. The mowers combine rugged, heavy congtruction and quality
componentry with user-friendly technology. To ensure correct operation, please read the
instructions contained in this document carefully BEFORE attempting to use the mower, and
refer to the assembly drawing for details on assembly and replacement parts.

All mowers are factory assembled and tested before delivery.

TECHNICAL SPECIFICATIONS

technical
L _ RD 2400 (RD 2800 RD 3200
specifications
CUTTING WIDTH 2.40 m (8") 2.80m 3.20 m (10°5")
NUMBER OF DISCS 6 7 8
NUMBER OF BLADES 12 14 (8R, 6L) 16
WEIGHT 485 kg (1070lbs) 550 kg 595kg (1309Ibs)
HP REQUIREMENT (AT 540 RPM) FROM 45hp FROM 50hp FROM 60hp
DISC SPEED 3000 rpm 3000 rpm 3000 rpm
V-BELT DRIVE 4 B-SECTION 4 B-SECTION |4 BELTS
TRACTOR LINKAGE CAT Il CAT Il CAT I




ASSEMBLY

Depending on your location, the machine may be supplied either fully assembled or partially
disassembled (for shipping). These instructions only apply to those mowers that are partially
disassembled.

FOR PARTIALLY DISASSEMBLED MOWERS
1. Ensure that the machine serial number printed on each of the two crates is the same.

2. ldentify the components in each crate using the assembly drawing, and ensure that all
necessary parts are accounted for. The mower will have been broken down into two crates
containing;

1) Headstock components- spring, ram, input housing, limit arm, large driving pulley,
yellow plastic cover (2 halves), belts (x4), PTO shaft, hoses,
yellow rope.

2) Cutter bar components - cutter bar, inner and outer swath boards, cover beam, cover
frame (front and back), small pulley, upper and lower links,
yellow topping cover.

w

. Unpack the cutter bar and place on flat ground. Remove the pulley from the gearbox.

I

. Unpack the headstock and remove the pivot plate (item 45) from the main beam. The
headstock should be supported by blocks of wood to keep the belt cover clear of the
ground.

. Attach the headstock to the cutterbar by bolting the pivot plate (45) back into position so
that the gearbox is held between the plate on the main beam and the pivot plate. Ensure
that the two large nylon bushes (44) are in place. Refer to Figure 3.

ol

6. Remove the outer belt cover and fit the small pulley to the gearbox shaft and secure with
the bolt and washer removed earlier. Make sure thekey isin position.

. Lift thetop link (58) clear and elevate the headstock until the end of the spring tube aligns
with the pin on the cutter bar beam.

\‘

0o

. Attach the spring to the pin as shown below, with a washer on each side and secure with
an 8x40 tension pin (8).

i

Figurel - Spring attachment to cutter bar frame

9. Continueto lift the headstock so that the limit lock pin (15) can be locked into the “park”
position (refer to Figure 2). The headstock will now float, so any supports can be removed
and the headstock gently lowered until the spring takes the weight.

5



Figure 2 - Limit locking pin shown in the 'Park’ position

10. Connect the spear of the hydraulic ram to thetop of the bottom link (55) using the pin
(56) and socket set screw (10).

11. Fit the four belts to the pulleys and tension using the tensioner bolt and lock nut (35). The
correct belt tension is obtained when aforce of 75 N (7.5 kgr) applied perpendicular to the
belt at the centre of the belt span resultsin a deflection of 25 mm. Attach the belt cover to
conceal belts.

12. Fit the inner and outer swath boards to the cutter bar frame. The outer swath board should
be secured allowing enough spring movement for the swath board to deflect sideways. (In
some countries, the outer swath board may be replaced by an optional swath disc).

13. Attach the front and rear tubular topping cover frames using the M8 bolts and Nyloc nuts
supplied (65, 66).

14. Fit the topping cover and tie down using the nylon ties located on the underside of the
cover.

15. Run the yellow rope so that it travels through the eye on the headstock (18), over the ram
and tie to the eye on the top link arm (58).

FA4

NB - In New Zealand the machine may be supplied fully assembled.



PRIOR TO INITIAL USE

CHECKING DRIVE SHAFT LENGTH
Before the mower can be used, it isimportant that the drive shaft has the correct
length for your tractor and mower combination. There must be sufficient available
movement for the mower to be unbounded by the drive shaft. Note that the drive shaft
will extend by 90 mm in the event of a breakaway, and it is required that 100mm of the
shafts still be in contact. When at its shortest extension, there should be a minimum

20mm clearance. If necessary the shafts can be cut down (each by the same amount) to
meet the above conditions.

GREASE
e the mower pivot pin (at 61)
e drive shaft universa joints
o drive shaft dider

OIL
o Apply afew drops of oil to all bolts and nuts and threaded adjusters.
e Apply afew drops of oil to bearing surfaces on pins.
e Check ail level in cutter bar (refer to the cutter bar section for details).

BELT TENSION
The correct belt tension is obtained when aforce of 75 N (7.5 kgr) applied

perpendicular to the belt at the centre of the belt span results in a deflection of 25 mm.
To tension the belts:

¢ |oosen the input housing securing bolts (34, 2 of).
¢ release locking nut on tensioner (35), and adjust tensioner bolt to above specs.
e tighten locking nut and input housing securing bolts.



ROUTINE SERVICING

ROTATING PARTS

This machineis PTO driven. Ensure that
machine has stopped and PTO is secured to
prevent inadvertent engagement before
making adjustments or carrying out
maintenance.

A\ CAUTION

All hydraulically elevated equipment must
be supported or lowered to the ground when
servicing to prevent accidental lowering
which may result in personal injury.

Thefollowing scheduleisrecommended for average farm situations. For larger
holdings or under contracting conditionsthe annual servicing may haveto becarried

out morefrequently.

DO NOT OPERATE THE MOWER WITHOUT SAFETY COVERSIN PLACE.

RUNNING IN NEW BELTS

New belts need to be run for 30 minutesto
2 hours under full load and then re-
tensioned to take up theinitid stretch.

It is recommended that belts be checked
again after 24 hours of operation.

BEGINNING OF SEASON

DAILY

1. Grease PTO universa joints

2. Check blades for wear and sharpness.

3. Check belt tension - see ‘Prior To Initial
Use'.

4. Check bearings for early signs of wear.

o

Check cutter bar oil level.

1

w

© N o 0 &

Check oil level in cutterbar. Change oil
in cutter bar at least once ayear. (Refer
cutter bar service section).

Check for free rotation of discs.

Check disc and input shaft bearings for
wear.

Check blades for wear and sharpness.
Check for free rotation of blades.

Re-tension belt and check for defects.
Check al nuts and bolts for tightness.

Grease
¢ the mower pivot pin (at 61)
e drive shaft universal joints
e drive shaft slider
il
e Apply afew drops of oil to al bolts
and nuts and threaded adjusters.
e Apply afew drops of oil to bearing
surfaces on pins.



WEEKLY

1. Grease
e mower pivot pin (at 61)
e PTO cover bearings
e PTOSdlider

2. Check al nuts and adjusters for
tightness.

3. Remove any build up of grass and dirt
from around top and bottom links (55,
58) and around all pivot points.

CHANGING BLADES

Blades need to be changed when wear
becomes excessive. Thisisimportant to
prevent breakage and poor operation.

Bolts and nuts should be changed when the
blades are changed.

There are two types of blade for different
directions of rotation. The blades must be
positioned so that the cutting edge is the
lower edge.

<Rotation Rotation ,,
(CW) (CCW)
00331-R £\ & 00331-L
Cutting edge /

Blades can be turned over (in the same
position) to present a new cutting edge
when the first edge becomes worn.

END OF SEASON RECOMMENDATIONS

1. Clean mower thoroughly to remove dirt
and grass.

2. QOil al threads, adjusters and pins lightly
to prevent rusting.

3. Slacken belts off to prevent creep. This
will lengthen the life of the belts.

4. Store the mower under cover.

5. Protect plastic and rubber based
compounds from direct sunlight.

CHANGING BELTS

When abelt breaks, all four belts must be
replaced asaset. Replacing only the
broken belt will result in excessive wear on
al the belts and shorten the life of the new
belt.

To replace the belts:
1. Remove belt cover.

2. Loosen the input housing securing bolts
(34).

3. Slacken off the adjuster (35) asfar asit
will go.

4. Work old belts off pulleys (small pulley
first).

5. Fit new beltsto pulleys.

6. Tension beltsto detailsgivenin ‘Prior
To Initial Use'.

7. Tighten lock nuts and input housing
securing bolts and re-fit yellow cover.

8. Check belts as per the instructions given
in ‘Running In New Bédlts' in this
section.



OPERATION

IMPORTANT

To achieve optimum resultsit is necessary that operating instructions are complied
with. Do not operate without safety coverson place.

ASWITH ALL PTO MACHINERY -EXERCISE EXTREME CAUTION

HITCHING TO THE TRACTOR

1. Hitch the mower to the tractors 3-point linkage. Thisis made easy by the floating
headstock, which allows the operator to position the headstock freely.

2. Adjust the tractors lower link arms so that the linkage pins are horizontal. If the headstock
is lower on the cutterbar side the latching systems will not function correctly.

3. Connect PTO shaft. If you have not done so, make sure that the shaft is the correct length,
and that there is a minimum of 100mm engagement of the PTO’ s dliding surfaces when the
mower isin the break away position, and 20mm of clearance when shortest. Refer to
‘Prior To Initial Use'.

TRANSPORT

Refer to Figure 4 for a picture of the sliding mechanism and pin positions.

1. Ensurelimit locking pin [A] in Figure 4 islocked out.

2. To avoid damage to the tractor cab (particularly on larger tractors) when raising, adjust the
top link so that the cutter bar is horizontal (or even leaning slightly back).

3. Lower the 3-point linkage until the latch can be lifted via the yellow rope.
4. Raise the 3-point linkage again.

5. Gently raise the cutter bar using the remote for the hydraulic ram. Ensure that parts of the
mower do not hit the tractor asit israised.

NB - On some tractors, it may be necessary to fold the front topping cover frame back and
secure it to provide enough clearance from the tractor.

6. Continue to raise the cutter bar until the latch dropsinto position [5] on Figure 4.

7. For on road transport and additional safety.
1) Oncethe mower is up, release the limit locking pin [A].
1) Maneuver the hydraulic ram until pin [A] locks into the transport position [2].

Thisfully locks the cutter bar in case of hydraulic ram failure, and prevents the gearbox
from dropping.

10



AEEE TEpA
§A=_‘M e = = (R ™ =l o

Figure 4 - Picture showing pin positions for mower use

CUTTING

o > W DN

o

Ensure the mower has been serviced as per the instructions.

From the transport position, move the hydraulic ram so that pin [A] isloose.
Pull out pin [A] and rotate to lock it out.

Raise the hydraulic ram until the latch can be lifted clear using the yellow rope.

Gently lower the hydraulic ram until the whole cutter bar lies on the ground, and the ram is
taking no weight.

IMPORTANT - SET THE HYDRAULIC RAM TO FLOAT

7. Lower the 3-point linkage until the latch drops into position [4].

8. Raisethe 3-point linkage until pin [B] liesin the centre of the dlot it travelsin [3]. Thisis

critical in attaining even ground pressure. |If the headstock is to high, the outer end of the
mower will become lighter and will not float correctly. The height of the headstock can be
tested by lifting the cutter bar at each end - they should feel the same.

Use the tractors top link to adjust cutting height. Care should be taken to ensure link is not
extended out past cutter bar level position, as blades will double cut at rear of cutter bar
causing excess power consumption and reduced cutting performance.

10. Engage tractor PTO and accelerate GRADUALLY to aminimum of 540 rpm. Mow at a

speed you feel comfortable with.

11. In the event of abreak away, STOP IMMEDIATELY and DISENGAGE PTO. Return

the mower to its operating position by gently reversing into an obstruction.

12. During operation, the cutter bar can be raised and lowered (paralld lifted) using the

hydraulic ram alone.
ROTATING PART HAZARD - USE CAUTION AT ALL TIMES

11



ADJUSTING THE BREAKAWAY

The breakaway is a safety device designed to give the operator some time to react in the event
of the mower hitting asolid obstruction. If it activates, STOP IMMEDIATELY. If the
breakaway activates without the mower hitting something solid (i.e., the force of the grassis
al that hasfired it), then it may be necessary to tighten the breakaway spring alittle. Thiscan
be done by adjusting the M16 Nyloc nut (item 50).

IMPORTANT - Care must be taken that the nut is not tightened up so far that the spring will
bind during a breakaway, as this will prevent the breakaway from activating at all. The
breakaway latch requires free spring movement of 13mm in order for it to function correctly.
This corresponds to 1.3mm MINIMUM between coils on the spring.

PARKING

1. Find an area of FLAT ground to park the mower on.

2. Lower the mower to the ground as per the steps 2 - 6 in * Cutting’ above.
3. Releasethe limit locking pin ([A] in Figure 4).
4

. Raise the headstock until the pin locks into position [1], its parking position. (The
position of the latch is unimportant - it can either bein position [4] or |eft floating between
[4] and [5].

Lower the 3-point linkage until the lower link arms are taking no weight.

o

6. Disconnect the hydraulic hose, PTO, and finally 3-point linkage.

TROUBLE SHOOTING

Cutter bar does not follow ground contour Headstock is positioned at the wrong
properly. height. Refer to * Cutting’, step 8.
e Ramisnot in float position

The latch mechanism will not work e Headstock isleaning down on the

properly. mower side. Adjust lower link arms so
that the headstock is horizonta or is
dlightly higher on the mower side.

Check blade condition
e Mower istilted too far forwards

Cut height is uneven across mower width.

Check that correct blades have been

fitted and direction of rotation is correct.

o Check blades are free.

e Thebladeis creating too much

turbulence and is blowing the crop flat.
=>» Reduce PTO speed and increase
forward tractor speed.

The crop is flattened without being cut.

12



Belts are dlipping on spin-up. e Too much torqueis being applied to the
mower on start up.
= Engage the PTO GENTLY and at
low engine rpm, and bring up to speed
gradually.

Break away activates without hitting solid e Breakaway spring istoo loose. Refer to
object. ‘Adjusting The Breakaway’.

CUTTER BAR AND GEARBOX

LUBRICATION

OIL TYPE
SAE 90 EP (1SO VG 320) ail isrecommended for both the cutter bar and gearbox.

GEARBOX
Capacity - 0.7L (RD 2400 AND 2800 models)
e Theoil level inthe gearbox can be checked viaadipstick on top (item 1 on Figure 7
and 9).

e Todrain the ail from the gearbox, remove the plug (located at the bottom of the
gearbox, behind the inner skid).

CUTTER BAR

RD 2400 (6 disc) Capacity - 2.7L

RD 2800 (7 disc) Capacity - 3.2L

e Tocheck theoil level inthe6 and 7 disc cutter bars raise the cutter bar to the transport
position (make sure the Latch locks in transport position and bar is secure) and remove
the Oil Level Filler Plug. The cutter bar should be filled with oil to the level of this
plug.

RD 3200 (8 disc) Capacity — 3.6L

e Tocheck theoil level of the 8 disc cutter bar you need to put an 85mm block under
the outside end of the cutter bar and have the inside end sitting on the ground.
Measure the depth of the oil at the ‘oil level filler plug’ and it should be 1" deep.

OIL CHANGE

It is recommended the first oil change be made after 50 hours of work. From then the
oil should be changed every 500 hours, and/or once per year at least.

The type of grease recommended for oil sealsisNLGI 0 EP.

13



6 DISC

RO s ¥-v 238
06 1€ 02 2€ (1 EE ¥E GE 9E IE
¥
9l
! 3-3 338
1
8l 8
cl 68
b
b
Ll Bl L ] .“lq\\_
H
m o 2 6 8B ¥ L 2
62 82 2 L2 2 b2
SO =
e PP\ \3 kg
| |
]
4 3
= ‘lluw@ . 2
| . 0|
LE , h % ™ . . ;
0€ )
_ T I ¢ I A c e
v | _t 9 w_ 3

=

a-q 233 3 i3S
0s ¥2 19 05 2 19
Ge \\ i 0L G2
i M
0¥ v ‘/ %2 of 2b
99 7 |1/ M 95 99
59 m_ﬂ .M@ (9 ©9
I 2N =,
v9 — N TP ¥9 N
un.“-“-rl Ry .l;f.WWJ.. ! _.YM 5
| mEE €9 3
i N X
o H IEANF 29
v gl ﬂc
AL
Mwmmwi :
mm‘um-z.(ﬂo.-_ m“
72 u\y:
2
6 4 o
0% 0
I G T Oy ¥¥ GF 09 1L 0%y 8 (S 2¢ 09 E¥ 668 O 8C (G 96
v2 S2 G2 v2 ye &2 82 G2 ¥2
V- s )
a
1 1
1
, o =0 B - S5CEe - 9 -
i
! & : 1 1 @ 1 '
NI T
v 69 - 22 12
a

Figure 7 - 6 Disc parts detail

16



6 DISC

fichey 5ot > 00 AETLB0F O 1 £
FONY 1L 9 00 ED0L* 226°0 0L

ONILNNCH T 00 BITL %060 59

£ Sb2 Y ot 00" Z009 'S05 ' 0 89

D b 00" 9P0L 0280 L9

ONILNNCH 9 00’ TOET *S0S° 0 99

X9 5K 0 TVAS 110 9 PRIN0 e L8 59

ZIT eI ONTH-O 9 bb2T0'9° L8 b9

e bEzZ tyge) g 00" 000S *S06°0 €9

DY £2/22 90£9 T Y I 9 6L220'7°0"8 29
Hend 9 0O O0TL'S08°0 19

AQY I WY A 9 00 TZLT 0280 09

0ZeIN0UZSX0TH nId6 9 00" 2014 Wb "0 69
OFA £2/5UZ S0EY SNT Y3 9 L9220°'1°0'8 84
S2°ZXOPXP'0  SNIYgdS FTILAATIAE 9 $2b10'5'6°8 LS
g’LTHS ' TX0R IR0 g 0rL0D'9'2°8 95
NOLLATHOSI] D3Td ‘N odg *80d

GUIHZALT HIHSYN 1704 Z ESETI0'0"E'E cg
YD, 8/¢€ id [4 00 TETL B0 0 4}
dd07ds A 00°S0TL w0 0 es
QZELYXI0ER0TH LRg A QO LOTL B0 "0 8
Nid 21 OO'eR0L S50 18
OREIMXIETEDTH N3RS =3 007 Z1TIL'e0P 0 0
tH 982 ¥yy¥an 2 QoI008 50570 &k
JNN A 00‘0S0L 5880 eb
€D/N EDER SMIVYAL ZT SreTI0'T'o'e Lb
0g DNIY dYNS ZT 00°T01L'S05'0 ¥
DZELEDA0CNTH AEDE z9 DO TOTL P00 5%
dAAO0+AZEERLION T oo I0eEn sns 2 24
daADYdS £ 00°8ETLB0F'0 £b
Q2X0TH L1d gt 00'TOTL'0ZH'0 bk
JNEHATHOANTEY AOVE T GO"1074L'508"0 ¥
QZeliod OTH ot CX3H €0t gesin't e g ov
0ZeldDd 8'8 SZXEH L7704 b L2810'2°1°8 6¢
8 CONIZ €M AN “X3H b SBEO0'T 28 8¢
OZELHDA 6° 20 ObX2TH L8 s DesT102 18 LE
LEBLIND 08 ONIY JUNS T Deqon 2°'s°B 3o
Heng T op 80Tl vDE 0 S¢E
£2/8023 DNIYTI™ T PEITO T 08 4"
SeEblIND OF ONEY dYNE T 03%00°1°5'8 £e
& 52 ¥yyid T 0D"000% 's080 A
PZEXIAGT 2TH JON HEH 8 EESTO'1'2'8 1e
OCIdXT 62 SFH2TH L'D8 £ g2sTOrzZi’e og
Qzend ATDG T 00 2eTL"v0P 0 62
d¥D Z DOSETL BOE'D BZ
UOAIANDD 14 00 '8p0L F0b 2 Le
d3IDNds tr 00°SQ0L°595F°0 g2
oBe ENT.LNMOH 9 00 1LY 0262 852
25I¢ A3aZIOANTEG b O0"LEQL'H0F 72 ¥
e 90'E SEFD0'S "8’ ez
18510 ZTXOT MId ONTUAS Z S0210°5°¢ '8 2z
CNELLNOON T QG QELT "H0F°2 TZ
LEVLING Q8 ONId NS Z geQnoZTeTe =18
SERLINA SE€ ONTH dYNS T S0000'TTsTE =18
SL'EH 912 LJIVHS NOINId T 0070008 Zr1 0 IR
ALVid T 0O TITL"6EC'0 ST
OI0eEKS€E WIS O T 189000°E"L"8 34
Laes DNIYVad T w900 10’8 BT
(29 " ZXBS " vEXEB 6E) ONINQ 1 YEennetLl's ET
LAYHS g Q0°TONZ2*2HT'0 2T
HEg 1 00'00TL 2BT 0 Tt
OTE S9Xsh TEEIS 41T d1dmd 1 €8L00°T LB 01
026180 B9 ZZ¥0TH L0" B orSTIOT LB &
Ha0D T CO'I0ET°2HI 0 8
ONISYD T 00°T0€0°261°0 L
SLTEH £€2 TITHN NRCED T 001008 '261°0 g
SEXexXar d AMA TRTTVIVA 1 SZII0'T*h’'8 S
0Bk HIHG 4 00 00sL-652'0 4
L0Z0E ONTUVAd z gzo00°6°0'8 £
H&Dd m DO E0YL 28T 70 A
EyD.8/¢€ oM1d T DO'TOTL 2BT 0 1
NOTIATEDS3A DEId N OTPHa '20d

Table 2 — 6 Disc cutter bar parts listing



7 DISC

T v-v 035 e
_ L a-q '23S SRR
06 IE 02 2€ LI €€ ¥E S€ 9€ IE L€ S ¥2 19 05 2 19
/
I | | i 0L G2 7 0L
a1 _ ‘,/n.“ 92 0% ch
61 L_ 193 95 99
bl _ % L9 ©9 i, |
p 81 8¢ $9 _
£ o1 6 £9 —- - l_;
I/T _ X 29 |
g a 4 “
21 |
el G
i i) . 8
m o 2 6 v L 9 S € 2 0F v Gb v O bbb Cb 09 1L Ob 85 /S 2¢ 09 Eb 65 0 85 /S 98
[2 G2 82 62 2L L2 b2 G2 G2 b2 b2 G2 62 ¥2 (2 s2 82
R _— = - PP oo . =N P
g |w_u Elg q
_ | . [
]
4 k| I I
S 1 — - of=(e - ey - _ - 2 0CE -39 - L -
| w |
h.m | - L D_ rroll."-l..|_ T 2 .-.H ¥ k T -“ = _ @ L] i i ;
bdog ol | |
% @B ] B E @ 3 O O @08 E e tL 1\ 3 @ 3/ D
lw._ Iv_ Iy 69 23 -
v i 3 3 a

Figure 9 - 7 Disc parts detail

19



7 DISC

oer ONILLNNCH T 0D"STLT 02592 Z4

dIoV¥ds £ 00" LETL PO "0 T

JONV 1L L 00 €004 225°0 oL

ONILNNGH T 0D BITL P00 69

& SvZ Y ED o1 00" 2009 *S0OS ‘0 89

d¥2 ) 00'9%0L"02%°0 L8

ONLLNICH L O0'IDET "SOS "0 99

9K O TS 110 L vH000"C'L"8 S9

ZITe-3 ONIFd-O L v¥210'9°'L'8 9

€EH bz =3 4C3) L 00°000s°'S0S "0 €9

D& €2/ZZ 90€2 NTEYEd L 6L220°'1°0°'8 29

Hend L 00'00TA"S0Ss 0 19

QYT dvan L 00°TZLT02S°0 03

0Z2eLdDdEsX0TH nIdos L 00" 20TL PO O 69

O £€0/542 90£9 ONTJY g L FWNND.H. as

S2'ZXOPXY'0 ONIUdS ATTIAITTIE L S&10° LS

E7LTHS "TX0Z IONADCT L OvL00" 9s
MOTLLATHOSHA "N TOddg 'e0d

SUIXZZLT JIHSYN 1" z gseIn'oT e’ Ss
§Y9.8/¢€ ond 2 O0'TETL'BOF'0 &S

_ d3ovds St 00°SOTL P0OP 'O €S
0ZEe1OA0EXDTH L0g ST 00°LOTLB0P°0 g5
NI d St 00°'650L'S9% "0 19
0Z ELdI6THOTH Juictsmiss IE 00*2TTIL P00 os
€H 9€Z yyao S 00°TO09 'S0S°0 6k
10N ST 00*0S0L'S8y 0 =14
£2/N 8029 DNIUVAd ST gI510°T°0'8 Lb

08 ONId dVNS ST 00°"T0TL'SOS'0 9%
0Z E1dOA0EX0TH nIos |75 00°TOTL B0F 0 St
HAOO+AETEALIND T Q0°TOEQ"LOS"C b
JqIdvds ¥ O0"9ETL BOF'D Eb
02ZX0TH 110 kA 00°TOTL 02k D A4
INEHIZHOANTIY AW T D0"Z0TL L0F 0 155
02eIddd OT OTH JON CEIH 61T BZSTO'T"Z2'8 OF
02e14DQ 8°8 170dg ¥ (AR A = 6€
8 ‘'DMIZ e LN 3EH 4 §8600°'1T"2'8 ee
02e1dDQ 6'2T ObXZIH Lod = 0esIn 218 LE
LERLINN 08 ONTY dYNS T OEOO0'Z2°S 78 SE
Halg T 00 80TL " P0F 0 SE
£2/9029 ONIHVAL ! FSTTI0'T"0"8 4>
9EBLINND OF ONIY dVNS T 03900°1°5°8 £€

N SbZ avao T 00°0009°S05 "0 Z2€

02eldD2d OT 2ZTH INN "X 8 €ESTO T 28 TE
0ZeldOd 62T SHXZTH L1od £ 62510°2°1'8 o€
0Zeniod NIE0s £ 00" ZETL VOF"0 62
dvd 4 D0'SETL B0 0 8¢
HWOAIANDD 2 00°'9%0L "B0b 2 L2
yIaovds S 00°S0ODL'S9F'0 92

08¢ ONT.LNOOW 9 00 FTLT 02572 Sse
2814 qIOINITA ) 00'LEOL'POB"C 2

IO 15°¢ SEr00'9°'8'8 €e
18F1d ZTXO0T NId ONIY¥dS Z S0ZI0'S"+'8 ZZ
ONILNNOK T 00 QEET POk "2 T2

LERLIND 08 ONIY JYNS z 0£000"2°5 '8 61
SERLIND SE ONIY JVNS 1 S0000°'1T°S°8 a1
SLTEH 912 LJIYHS NOINId T 00°0009'2%T°0 LT
4L71d T 00°TTITIL"652°0 9T

OTX0=KSsE IS TO T Te000e LB ST

LDES ONTYYAd T +$300°'1°'0'8 b

(29" Z¥RS "+ EXEB'6E) ONIY-O T PSE00°9'L'8 €T
LAVHS T 00°TI00Z°2HT 0 2T

B T 00 0DTIL ZPT 0 1T

OTX S94S¢ TYEs dIT IT40d T 65L00°T°L'8 0T
0ZeldX] 89 ZZXOTH 170d = OESTO'T'T '8 6
d3m0D T DO°TOET 2T O B

ONISTD T O0°TOED ZFT O L

SL el €€2 TITHN NNCGED T 00°TO0S 25T °0 9
SEXeXor 4 AT TETTRIVd T SZIIo'1 v s S

o'st HIHS b 00°005L°652°0 b

L0Z0¢E ONTIYIL 2 9zZooo‘e*0'e £

Had 4 00" €0TL'ZHT 0 Z

5vD,8/¢ ontd T 0D°TIOTL 2RI 0 T

MNOIIATHOSIA od1d ‘N oud

Table 3 - 7 Disc cutter bar parts listings




8 DISC

[

LE

L os gt

ve

92

8€
6€

ve 9¢

IS¢

262

-0 23S 3-3 038
05 b2 19 08 2 19
.mwi\\mmm 0L i 12
I S 12
= o 0 0
o 05 99 95 99 2¥
%/%\_m 69 9 59 |
b9 b9 _
£9 sl £9 —— |_|
29 29 4
Gb ! g Gy ;
£l ] €L |
65 0b
0 09 € 0y 8BS (S vy 09 1/ 85 0y BE (S 9SG
ke 92 b2 92 Fe 92 ¥ 9 e 9¢
TR ) T i T
3
I | |
S E - 9% - -£X/ B
I 1 1 i
) 6 SN N s o, 1\Ai~ _ ; S 0 i
1 ] I ] ] 1 ]
I | “ -
] ] 1 ] 1] ] i 1]
_ _ | h _ 69 _ | _ 22 | g2 2L
] [} ] ] ] ] ] ]
9 00 B B 9 B W_ E

Figure 11 — 8 Disc Parts Detail




8 DISC

0zE£Id0a0 ZIW 10N g1 00 6ETL BOF O EGE
0ZEI¥D4 HAHSYM ST 00" 60TL BOP"T 752
MEHDS 9T 00*25TL°BDF°D 162
T £00 B80S Y

T'TXZ DIX0z  9SNINdS FTITAZTIEL B 00" QFIL V0% D EL
SNITHOOKW i DOVEET"¥OR "2 ZL

wur G ¥AIYAS £ 00" LETIL BO¥ "0 TL

HONYTA B 00 EQOL 225D oL

SNIINNOW 1 D0 BTITL'ROF 'O 69

EW 552 avao BT pD°zoos "s0s°0 89

dv¥d 9 00°9¥0L"0Z¥ D L9

ONIINACKW g 00" TOET "50S 0 99

BX95X0F TVES TIC g ¥POOD'E°"L"H 59
ZITE-¥O HNIH-0 B PE2TI0°9°L"8 ¥9

£l TEZ UVED B 00°000S 505 °0 £9

DEM ED/2Z 90E9 SNTUVEM 8 6L220°'T°0"8 z9
Hsng B 00°0QTL 5050 19

FAVTE dYEM 8 00°TZLT"0Z5°0 0s

0ZEIdDd ZSXOQTH MANDS 8 0D* 20TLFOF "0 65
Ja¥ Ed/sdZ 90€£9 ONIdYHE 8 L9zZzZ0°T°0°8 85
7' ZXOFPXEF'0  HNINAS FTIIAZTTIAE 8 GZFI0'S°S 8 LS
E‘LTHS TXDZ LOHH20T ] 0FLOD'9'2°8 9%
NOILJAI¥DEEd DaId ‘N 'oud ‘zod

D0'L0Z'80G°6 LI ZAOD YADS-dd ¥ dvd d4F3IIND NOILYNOISEA

CTXZZXLT dAHSYM LT0d Z EGETODE"Q 58
B¥9.,8/E onId z 0D TETL " ¥#0OF°0 ¥S
EXCTGXE"OF HHIYAS 91 00" SOTL "FPOFTO eSS
0ZELYDA QDEXOZW L1004 ST 00" LOTL "¥0O%°0 A=
NId 97 00" 6F0L "G5%F 0 18

Q0ZEIY2d ATX0OTM MaEDS ¥E Q0" ZITL"%¥0F "0 0c
Eld 3EZ dvEo Z 00" TO09 5050 6%

INN 9T 00" 0504 °59F 0 BY

EJ/N BOZY ONIYVHE 9T gT6eT0'T OB Ly

od ONIY d¥NS 9T 00" TOTL GOS0 9%
DZEIHDA0EXDTH MEHUDS ¥ B 00 TOTL"¥0F°0 C¥
HIAQD+(HEIHLIND T 00 TOEOD"BOS "2 FE

wmr qaoiv4as g 00" 9ETL"¥0F "0 £y

OZX0TK LTI0E Bt 00" T0TL0Z2%°0 Z¥
INHAWIDHOINTIEH T 00" 00TL*BOE'O 1%

0ZEI¥DQ QTW ILON "XdIH GET BZSTI0"T"Z2°8 0%
0ZELYDd B8 GZXBW ITOH F LZSTOZ°T"B BE
g "ONIZ 8W Ll "XdH i CSBEOD"T 2B 8E
DZELYDA B°ZT DOFXZTIW LT0H g QESTO"Z'T"8 LE
LEFLIND DB DNId dVNS T OEDDOD"2°5°8 9E

HSNHE ! DO 80TL"¥#OF D CE

ED/BOES HNIHVHE T ¥8TI0"T'0'8 FE

QELLIND OF ONIY dYNS T pBa9%pO‘T'S"8 EE

EW SHZ dvdo T go-oopsgtsOoE "0 ZE

OZEILEDA 0T ZIW InN ‘XHEH 8 EECTO'T"Z°8B TE
OZELE3T 6 ZT SHXZINW LTIOHE E 6ZCTO"Z'T"8B OE
Id2d QEXOTH Mauls T DO 2ETL"%¥0F "0 6e

d¥ 2 Z O0"SETL"¥0¥ "0 B2

HOZIANOD z O0'9%0L "%0F "2 LE

08E ONIINNOW L 00*FTILT"0Z5°Z S¢

0Z% SNIINOOW T 00°"9TLT"DEIS"E cZ

2510 GHEYOJINIHY g 00" LEQL"YOF "2 vz

TIO 50‘E GEFDOD'9°8°8 £z

I8 Ta ZTZEDT NId 9NIY4dS [ COZTI0'S'¥ "8 22
HAEDYdS g 00'S0ODL "S9% "0 Tz

SLEF-YHQ HNIY¥-O T B8TTIO'9'L"H 0z

LEWLIND DB ONIY d¥NS Z DEODOD*Z°GS°8B 6T
CEFLINO SE ONI¥ dVHE T cooop"TTS° 8 8T
GL'EW 9712 LJA¥VHS NOINIJ T 00'D0O09 "Z¥T°0 LT

ALVIA T ODO°TTTL6GEZ"0 9T

DTZDBXSE I¥IS TIO T T8000°E"L"B CT

LOES ONIEVIE T ¥t900°1°0°8 T

Z9° ZX65 " HEXEB BE HNIH-0 T ¥CE00°9 L8 ET
ILAVHS T DO'TO0Z°Z%T°0 ZT

HESOH ]! OD"00TL"ZFT "0 IT

OTX G9XGF T¥HEs dIT ET400od T 69.L00°T°L"8 0T

Iddd B8 ZZXO0THW LTOH a ovsTOQ°"T°'1°8 6

dHEAOD T DO TOET"E€%T "D B

HNISVYD T 00" TOED"Z%T1 700 &

CL"EW EEZ THHEHM HNMOHD T DD TO0DS "ZHT "0 9

GEZQXOT € AAM TETIVUVYA T SZTIT0'1T°%+°8 %

0"BWXE'LE WIHS ¥ NO*00GL*652°0 r

LOZ0OE DNIYVHE A 9zoo0*6°0° B £

HSNH A 00" EOTLZ¥FT 0 '/

SY2.8/E H0Td T 00" TOTL Z¥T "0 T
NOILAIHDSHA DHId ‘N *9Mdd *G0od
Qo LDZ'"BOS'6 oM HAOD Ya0S-dd v HYH HAILLOD NOTLVYNS IS

Table 4 — 8 Disc Cutter bar parts list



RD2400/2800/3200 DISC MOWERS




Item No. [Part No. [Description Item No. [Part No. Description "Item No. |Part No. Description
1 9072 Washer - 1"x48x1.6 39 8602H Set Screw - M16x40 HT ||82 00361 Cutter Bar Reinforcing - 6 Disc
2 00366 Spring Assy. - 6 Disc 40 9061 Spring Washer 16mm || 00351 Cutter Bar Reinforcing - 7 Disc
00326 Spring Assy. - 7 Disc 41 00330 Washer - 50x17x6 || 00387 Reinforcing Cutter Bar RD3200
3 00307 Top Clevis 42 00314 Main Frame ||83 C8.1.2.01529 Socket Head Cap Screw - M12
A W4A Tension Pin - 10x65 00384 MAINFRAME WELDED ASSY RD3200 |is2 00352 Inner Skid Shoe
5 9250 Tension Pin - 6x30 43 00329 Bolt, Main Frame ||85 8419H Socket Head Cap Screw - M10x22
6 00317 Hydraulic Ram 44 C0.142.7103.00 Nylon Bush ||86 C00360 Cutter Bar Complete - 6 Disc
7 00320 Pivot Pin - Top Clevis 45 00314-09 Pivot Plate If C00340 Cutter Bar Complete - 7 Disc
8 9256 Tension Pin - 8x40 46 00323 Pin - Breakaway |i87 C2.404.7046.00  [Conveyor
9 00312 Limit Arm 54 00313 Breakaway - Latch End |igs C2.404.7037.00 Disc
10 8400 Socket Set Screw - M10x12 Kn. Cup 55 00310 Bottom Link |iBo 00336-01 Blade Bolt - M12
11 H3106 Elbow - 90° 1/4" BSP M/M 56 00321 Pivot Pin - Bottom Link (Top) ||90 00331-R Blade - Right (Clockwise)
12 H3113 Flow Restrictor 57 00319 Pivot Pin - Bottom Link (middle) ||91 00331-L Blade - Left (Counter Clockwise)
13 H3002 Hydraulic Hose - 2.1m Ilg M/F 58 00311 Top Link ||92 9150 Nut Blade Conelock M12 ZP
H3102 Hyd. Red. Bush 1/2-1/4" BSP M/F 59 00318 Pivot Pin - Bottom Link (bottom) ||94 C2.520.1714.00 Mounting M.1=380
H3101 Tractor Q/R Ball Coupling 60 9288 Lynch Pin 7/16" |los C2.520.1716.00 Mounting M.1=420
14 00322 Limit Pin |l61 24 Grease Nipple - 1/4" UNF |los C2.404.7135.00  [Cap Conveyor
15 00340 Limit Locking Pin [l62 00365 Cover Frame Rear - 6 Disc [lo7 C0.420.7101.00 __|Bolt M10
16 54950 Tension Pin - M8x55 If 00335 Cover Frame Rear - 7 Disc |los C0.420.7046.00  |[Cap Conveyor
17 00341 Limit Lock Spring If 00385 Frame Cover Half RD3200 Rear loa C8.2.6.00740 Nut M20 x 1.5 Nyloc
18 00301 Headstock |l63 00363 Cover Frame Fixed - 6 Disc 100 C8.5.5.01425 Belleville Spring Washer 20mm
00381 Headstock Welded Assy RD3200 If 00333 Cover Frame Fixed - 7 Disc 101 C0.465.7005.00 Spacer
19 8201 Screw - M6x12 If 00383 Frame Cover RD3200 Welded Assy 102 C0.522.7003.00 Disc Flange
9021 \Washer - Spring 6mm ||64 00364 Cover Frame Front - 6 Disc 103 9172 Nut Nyloc M20
H3213 P clamp to fit 3/8" Hose || 00334 Cover Frame Front - 7 Disc 104 32 Circlip
20 00308 Pivot Pin || 00382 Frame Cover Half RD3200 Front 105 31 Bearing - Idler
21 00309 Bottom Clevis |l65 8304 Bolt - M8x90 106 00347-05 Spacer Tube
22 10207 Pivot Bolt "66 9105 Nut - M8 Nyloc 107 8503 Bolt M12 x 40 ZP
23 39 Washer - 25x10 || 9031 Washer - 8mm 108 C0.520.1721.00 Under Skid Shoe
24 8 Nut - 1" UNF Nyloc "67 9142 Nut - M10 Nyloc 109 8502H Bolt M12 x 50 ZP HT8.8
25 8503H- Bolt M12 x 40 ZP HT 10.9 ||68 00334-09 Plug - Black Plastic 110 C2.404.1330.00 Mounting
26 00342 Washer - 50x13x6 69 9052 Washer - Spring 12mm 111 00354 Crop Devider
27 00315 Pulley - Driving (large) 355x4 70 00339 Swath Board - Inner 112 00353 Stand
00315-01 Key 8x10x60 71 S1065 Coach Bolt - M10x25 Parts Not Shown
28 9207 Nilos Ring 72 00334-13 Latch - Cover Frame |F 00328 Belt
29 9213 Bearing - 6307-2RS1 73 9252 Tension Pin - 4x24 ||NS 00332 Cover Plate (for inner belt cover)
30 00316 Input Housing 74 S4542 Spring - Cover Frame Latch ||NS 00327 Belt cover (inner)
31 00316-05 Spacer - Input Bearing 75 9051 Washer - 12mm ||NS 00327 Belt cover (outer)
32 00316-06 Input Shaft 76 8501H Setscrew M12x25 [INs 00344 Star Knob - M12 Black
33 w23 Input Shaft Guard (90mm) 77 9151 Nut - Nyloc M12 NS 00327-03 Stud - Belt Cover
9304 RIVET 3.2x15mm 78 00348 Mounting Bracket ||NS 00327-06 Top Hat Plate (Cover Ribbing)
34 8519H Bolt - M12x180 ZP HT 8.8 79 00347-04 Bearing Housing ||NS 00368 Tarpaulin - 6 disc
35 105A Belt Tensioner - M20x120 + nut 80 00347 Disc Welded Assy ||NS 00338 Tarpaulin - 7 disc
36 8305 Bolt - M8x25 ZP [l81 00324 Pulley - Driven (small) 170x4 [INs 00389 Belt UFO RD3200
37 9032 Washer - 8mm Penny If 00324-01 Key - 8x10x44 |INS 00388 Tarpaulin RD 3200
38 9105 Nut - M8 Nyloc I I

RD 2400, 2800 & 3200 DISC MOWERS




